STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Ref: CED/TFL/09/3915 Dated:_14-09-
2023

Dated of Test: 19-09-2023

To
Sub Divisional Officer
Public Health Engg: Sub Division
Narowal
(Urban Sewerage / PCC and Tuff Tile Scheme Narowal City.)

Subject: TESTING OF R.C.C. PIPE [ASTM-C76 - 08a]
Reference to your letter No. 152/N, dated 22.08.2023 on the subject cited

above. One R.C.C. Pipe as received by us has been tested. The results are tabulated as

under.
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27 7.96 7.66 | 33.23 | 26.34 3.44 | 15260 | 19520 2000 2558

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory

Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Energy Solution (Pvt) Ltd

Lahore

Reference # CED/TFL 3920 (Dr. Safeer Abbass)
Reference of the request letter # Nil

Dated: 18-09-2023
Dated: 18-09-2023

Tension Test Report  (Page - 1/1)
Date of Test 19-09-2023
Gauge length 2 inches
Description Aluminum Sheet Strip Tensile Test
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1| Almm o) 2635x2.00 | 5270 | 440 600 82 | 12 | 020 |10.00
Only One Sample for Tensile Test
| | | |
Bend Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.

3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Site Engineer (Civil)
S. Mehboob & Company

Reference # CED/TFL 3921 (Dr. Usmamn Akmal) Dated: 18-09-2023

Reference of the request letter # SMC/Carrefour/LHR/DHA11/03

Dated: 18-09-2023

Tension Test Report  (Page-1/1)
Date of Test 19-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.373 3 0.374 | 0.11 | 0.110 | 3300 4900 66200 | 66310 | 98200 | 98500 | 1.10 | 13.8 -
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Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
ESS-I-AAR Consultant Dera Ghazi Khan
Establishment of Emergency Block in Teaching Hospital D.G Khan, Group-I

Dated: 18-09-2023
Dated: 31-08-2023

Reference # CED/TFL 3923 (Dr. Usmamn Akmal)
Reference of the request letter # 2355

Tension Test Report  (Page-1/1)
Date of Test 19-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.375 3/8 | 0375 | 0.11 | 0.110 | 3500 4900 70200 | 69960 | 98200 | 98000 | 1.30 | 16.3
3
2 | 0.383 3/8 | 0379 | 0.11 | 0.113 | 3400 4800 68200 | 66520 | 96200 | 94000 | 1.30 | 16.3 %
H
751

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Vision Engineering (Pvt) Ltd

Lahore
Reference # CED/TFL 3925 (Dr. M Kashif) Dated: 18-09-2023
Reference of the request letter # VECO/2023/0918/8569-A Dated: 18-09-2023

Tension Test Report  (Page - 1/1)

Date of Test 19-09-2023
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Nominal | Nominal | Measured Yield strength Breaking 5 =
S | Diameter | Weight weight clause (6.3) strength clause S 8
Z ‘ 6.2) S| O
]
X =
(mm) | (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
1 9.53 430.0 433.0 8000 78.48 10500 103.01 >3.50
3/8") . . . . .
Only one sample for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Material Engineer
Banu Mukhtar Contracting (Pvt) Ltd
Burj — 1 by Ajwa Builders.

Reference # CED/TFL 3927 (Dr. Usman Akmal) Dated: 18-09-2023
Reference of the request letter # DOC-BMC/AJWA/107 Dated: 18-09-2023
Tension Test Report  (Page-1/1)
Date of Test 19-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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1| 0.373 3 0.374 | 0.11 | 0.110 | 3600 4900 72200 | 72380 | 98200 | 98600 | 1.30 | 16.3
2 | 0.369 3 0.372 | 0.11 | 0.108 | 3400 4900 68200 | 69130 | 98200 | 99700 | 1.10 | 13.8
3 | 0.380 3 0.377 | 0.11 | 0.112 | 3800 5100 76200 | 75000 | 102200 | 100700 | 1.30 | 16.3
4 | 0.374 3 0.374 | 0.11 | 0.110 | 3600 5000 72200 | 72110 | 100200 | 100200 | 1.30 | 16.3

Note: only four samples for tensile and two samples for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
United Lifestyle (Private) Limitd.
High-Rise Building “Skyscrapers United” at Johar Town Lahore

Dated: 18-09-2023
Dated: 18-09-2023

Reference # CED/TFL 3928 (Dr. Usman Akmal)
Reference of the request letter # ULS/2021-22-23/0044

Tension Test Report  (Page-1/1)
Date of Test 19-09-2023
Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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4 4 4 4
1 | 0.382 3 0.378 | 0.11 | 0.112 | 3500 5100 70200 | 68630 | 102200 | 100000 | 1.30 | 16.3
2 | 0.368 3 0.371 | 0.11 | 0.108 | 3400 4900 68200 | 69280 | 98200 | 99900 | 1.30 | 16.3

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Hasnain Sheikh
ES Consulting (Pvt) Ltd.
Construction/ Renovation of Toilet Facilities in 3 Locations in in District D G Khan

(South Zone).

Dated: 18-09-2023
Dated: 18-09-2023

Reference # CED/TFL 3930 (Dr. Usmamn Akmal)
Reference of the request letter # RE/TOL/PTEGP/ESC 04

Tension Test Report  (Page-1/1)
Date of Test 19-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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o0 Diameter/ Area = =23 Yield Stress Ultimate Stress = =
2 Size (in?) T | £3 (psi) (psi) g2 2| g
=) = 2 o = p p S = <
z ~ | A =R & F
u S| E
€| E_E5 £| E E| E| E| T | g ¢
2 | EE Sg E| 5| (ke | (ke g g g g | 2
S 2 << 2 < 2 < 2 < g
1 | 0.364 3 0.369 | 0.11 | 0.107 | 3600 4800 72200 | 74200 | 96200 | 99000 | 1.40 | 17.5
2 | 0.366 3 0.370 | 0.11 | 0.107 | 3600 4800 72200 | 73830 | 96200 | 98500 | 0.90 | 11.3

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Hasnain Sheikh
ES Consulting (Pvt) Ltd.
Construction of Toilet Block at Lal Suhanra National Park Bahawalpur.

Dated: 18-09-2023
Dated: 22-08-2023

Reference # CED/TFL 3933 (Dr. Usmamn Akmal)
Reference of the request letter # RE/TOL/PTEGP/ESC 01

Tension Test Report  (Page-1/1)
Date of Test 19-09-2023
Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
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= = o S
&0 Diameter/ Area = '% = Yield Stress Ultimate Stress §.o =
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4 4 4 4
1 | 0.389 3 0.381 | 0.11 | 0.114 | 4100 5400 82200 | 79100 | 108200 | 104200 | 0.90 | 11.3
2 | 0.389 3 0.382 | 0.11 | 0.114 | 4100 5300 82200 | 78970 | 106200 | 102100 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
Acrow Consultant
Construction of Apartment Building at 45-B-1 Gulberg III, Lahore

Dated: 19-09-2023
Dated: 18-09-2023

Reference # CED/TFL 3934 (Dr. Safeer Abbass)
Reference of the request letter# AC/B-45/Gulberg III Lhr

Tension Test Report  (Page-1/1)
Date of Test 19-09-2023
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= | 2 £
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‘D . .2 =] RS . . on o)
sl 2 Size (in”) = o g (psi) (psi) g =
z = | R 2| 5
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1 | 0.396 3 0.385 | 0.11 | 0.116 | 3700 5400 74200 | 70040 | 108200 | 102300 | 1.50 | 18.8
2 | 0.397 3 0.386 | 0.11 | 0.117 | 3700 5500 74200 | 69800 | 110200 | 103800 | 1.40 | 17.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/09/3935 Dated:_19-09-2023

Date of Test: 19-09-2023

To,
General Manager
Zhongmei Engineering Group -
Almehreen Enterprises Joint Venture
Peshawar

Subject: - CALIBRATION OF PRESSURE GAUGE (MARK: TFL/09/3935) (Page # 1/1)

Reference to your Letter No. ZEG/IRR/RWCS/GEN/UET/23-17, Dated:
18/09/2023 on the subject cited above. One Pressure Gauge No. 80443335 as received
by us has been calibrated. The results are tabulated as under:

Total Range : Zero - 2300 (Psi)
Calibrated Range : Zero - 2000 (Psi)

Pressure Gauge Reading
(Psi)

Calibrated Load (kg) 2700 | 5600 | 8100 | 11000 | 13800 | 16600 | 19300 | 22000 | 24900 | 27750

200 400 600 800 1000 1200 1400 | 1600 1800 2000

Calibrated Pressure (Psi) 194 | 402 582 790 991 1192 | 1386 | 1580 | 1789 | 1993

The Ram Area for Calibration = 198 cm?

Calibration Curve for Pressure Gauge No. 80443335
Calibrated Value (Psi) = (0.996 x Gauge Reading (Psi)) - 5.986
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports

2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



